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L Ed B 18650 (1S2P) 3.7V 5200mAh 19. 24Wh
H 50 2 AR Chinese
Name of Sample | & 5 Li-ion YY 18650 (1S2P) 3.7V 5200mAh 3.7V 5200mAh 19. 24¥h
English
H b5 1120010087
Sample No.
ETTR 2 Y TESHHRERBATRA
Consignor Ningbo Yiyang New Energy Technology Co., Ltd
4784 TUS HF R A E
Manufacturer Ningbo Yiyang New Energy Technology Co., Ltd
R Tk AR (XTRRBERMENTE RRFFRAET

Test method

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3

AR CRTRRRPERMEN RRAbAET 1

FIRATR IST/SG/AC. 10/11/Rey. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGERQUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend.1
Section 38.3
AEP 4D
A g s, BERE DRI
ppearance Blue and white Plastic film shell
HHi% 0 2020-01-06 HralALie B M 2020-01-21 ~ 2020-02-26
Accepted Date Test Date
KR B T REMUL ; SRR 3R ; w1 R el AR R BRSO
Altitude simulation, Thermal test;Vibration, Shock, External short
Test Items circuit, Impact, Overcharge, Forced discharge
ZAa, SRR AAE CRTERIYIEH MR TR
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3FRHEZEK .
BR 4 | The sample has passed the test items of UNIT ations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tes Criterja SW‘/Q C. 10/11/Rev. 6
Conclusion  |Amend. 1 38.3 =
3%
7 % ]
2% A by ‘QW
= ] 75 4 it 4iRechargeable Lithium Battery. / W
Hix %&‘ \06\
Comment
E 38 o2 rS YR B S AL
- 315101
Co or
Ag:.g;s Post Code
P 2.\ e T %ﬁ% Yo%) Tﬂﬁ
Approver: . Checker: Compiler:
Ré%

Title:

B % TR (Vice chief engineer)
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g | BRRA LM AFREERIAFERRT pasg | Awsn | &3
X SR ESS %= x
Name of Test Standard requirement or The .
No. ftems Clause Number of Standard Test Result | Conclusion [ Remark
BAE CRTER EEREXT RRAhs
: o RERR] fﬂwé;v}i) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | jpZ 1 AR
. W L. A o
A.ltlltUde UN Manual of Tests and Criteria PR R P’lassed /
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section €
38.3 Test T.1
BEH CRT e PEMARXT KR A
B AT ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | jLE % 9
2 AR ST 2 HMFR 2 At
Thermal test UN .Viamxal of Tests and Criteria Segudnpantix 2 P’TSS‘C(I /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section o
38.3 Test T.2
BAE CKTER e mAEos S AT
e )] AEF/E) ST/SG/AC. 10/11/Rev. 6 Amend.1 38.3 | pK 3
3 : : HKT. 3 < ; A
Vibration UN Manual of Tests and Criteria Sesbupendty 3 P:bid /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section i
38.3 Test T.3
%ﬁ (%?:ﬁlﬁﬁw/@:ﬁm@ﬁ(‘ﬁ WEAR
Y TH) ST/SG/AC.10/11/Rev. 6 Amend. 1 38.3 | LK 4
4 el KT 4 S):g Iﬁpendix 4 Gk /
Shock UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section €
38.3 Test T.4
BEH CRFaRimaRnmEs ARk
i g-’r’;w}» ST/SG/AC. 10/11/Rev. 6 Auend. 1 38.3 | fijft% 5
5 1T, 5 2 2 A
External short |uy'Manual of Tests and Criteria S¢& Aiindix S P;&:ﬁd /
circuit ST/SG/AC. 10/11/Rev. 6 Amend.1 Section o
38.3 Test T.5
ggm)(%’r'fi%ﬁ%'@mﬂ@ﬁﬁ(ﬁ WA bR
ST/SG/AC. 10/11/Rev. 6 Amend.1 38.3 | I, *x 6
6 Attt HRT. 6 S}:gﬁ.‘\ppendix 6 ok ¥
Impact UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev.6 Amend. 1 Section
38.3 Test T.6
BRGH CRTEREYEMmOENT KRR
. FEH Z—%J‘g?}? ST/SG/AC.10/11/Rev. 6 Amend. 1 38.3 | [t 7 .
T, S di
Overcharge UN Manual of Tests and Criteria a8 Apnendix 7 = /
Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.7
BRAEE (KT ERBEIEM0ENT RR MR
SR AETAT) ST/SG/AC. 10/11/Rev. 6 Anend. 1 38.3 | LK% 8 p
8 | Forced discharge L s (iat See Appendix 8 q /
UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section E
38.3 Test T.8
P IR KAt RELE :21°C-23°C ; BRBRIGE - /%
Tost Envirohiart Ambient temperature:21°C-23°C;Ambient humidity:/%
Condition
HRF p
b, ﬁ!ﬁ‘)’ﬁ‘% Tes’té’ltem'h :
Subcontracted Test paxBE | LK / LY /
Condition Subcontracted | Name Post Code
Laboratory R ik / w35 y
Address Tel
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A% 1 BRTAA LA | Aokl
No. Name of Test Items Altitude simulation
s ). YN ).
B HaRA XI A Before REJE After AR | MewE|
%5 Sample Status RE Tk /E RE FrH# 8% | Mass Loss | Residual | %
Sample Mass OoCcVv Mass ocv OCV  (Other
No. /g A% /g A% /% /% Event
001 | joyeroidkt | 932588 | 416 | 93.2580 [ 4.16 0.00 | 100.00 | ©
’ ICYCTER R i 5 Se ey
002 | oyc iy e o | 92.5660 | 4.16 | 92.5658 | 4.16 0.00 | 100.00 | o
003 | jyorodne | 928382 | 416 | 92:8381 | 4.16 0.00 | 100.00 | o
004 | oycroidh® | 93.0263 | 4.16 | 93.0262 | 4.16 0.00 | 100.00 | ©
005 | pseverriih® | 92,0800 | 4.16 | 92.0801 | 4.16 0.00 | 100.00 | ©
006 | peorrn® | 9313004 4.16 | 93.1299 [in4.16 0.00 | 100.00 [ o
007 | sercrirr® o | 93.4389 | 416 | 93.4388 | 4.16 0.00 100.00 | ©
008 | peverrn® | 92.8285 | 4.16 | 92.8284 | 4.16 0.00 | 100.00 | ©

V] e ¢{This space intentionally
AT left blank

e

Si: -k V-RA D-AHR R-2RE F-RK -k, LARA. LMK, RHRE. LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ) BWAA LA | AR
No. Name of Test Items Thermal test
Ha | Mans OB Bel REE A g x| Mae s e
%5 Sample Status RE |FRLA JRE | FF38%/E| Mass Loss| Residual | FLE
Sample Mass ocv Mass ocv OCV |Other
No. g AY /g vV 1% 1% Event
001 | joyiromdnl o | 93.2589 | 4160 [ 93.2320 | 4.13 0.03 | 99.28 | o
002 | oo rcERl | 925658 | 4.16 | 92.5389 | 4.13 0.03 | 99.28 | o
003 | jyoroEmRt | 928381 | 4.16 | 928118 | 4.13 0.03 | 99.28 | o
004 | et R® | 930262 | 4.16 | 92.9981 | 4.12 0.03 | 99.04 | o
005 | psomrogiafi® 92,0801 | 4.16 | 92.0544 | 4.13 0.03 | 99.28 | o
006 | sgenpore o | 93. 12088 S 6 S SINORAEEG s, 13 0. 03 99.28 | o
007 | poreiocd®h  193.4388 | 416 | 93.4125 | 4.13 0.03 | 99.28 | o
008 | peciot®t | o2.8284 | 416 | 92.8015 | 4.12 0.03 | 99.04 | o
b “fﬁli [This spalceeﬁiitle;:kionally

&2 Lk V-RA D-MA R-EA F-RX 0-AERK. RRA. LA, LEE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
N Disassembly,No Rupture & No Fire.
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A% 4 BRAA LA | )
No. Name of Test Items | yipration
s = ) ~
#z, #EF\,%:H{,%} RIEAT Before ARG After FEME *‘]%‘%E A,
%5 Sample Status })ﬁ:i‘ Vil RE FF# 9, /% | Mass Loss | Residual | 3L
Sample Mass ocv Mass ocv ocv Other
No. /g A% /g /v /% /% Event
1CYC5ERFe Py ; )
001 1CYC Fully eharged 93. 2320 4.13 93. 2478 4.13 0.00 100. 00 0
002 | . CoEEAe o |92.5389 | 4.13 [ 92.5546 | 4.1 0.00 | 99.76 0
1CYC5ER 75 ‘
003 1CYC Fully charged 92. 8118 4.13 92. 8267 4.13 0.00 100. 00 0
1CYC5E4 78 .
004 1CYC Fully charged 92. 9981 4.12 93. 0129 4.12 0.00 100. 00 0
005 | pqeroies® o l92.0544| 4.13 | 92.0690 | 413 0.00 | 100.00 | o
25CYCTEA T Y .
006 250YC Fully charged | 93- 1050 4,13 93. 1197 4.13 0.00 100. 00 0
25CYCEA TS S
007 250YC Fully charged | 93-4125 4113 93. 4266 4.12 0.00 99.76 0
; 25CYC5EAFE . .
008 250YC Fully c;arged 92. 8015 4.12 92. 8169 4.12 0.00 100. 00 0
J\ xk’lh’ {This space intentionally

B LR VR DR R FRK 0-RME. AR, LMK, LKL, AAK.
Nate: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
o Disassembly,No Rupture & No Fire.
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A5 " AR B 4L AR Min
No. Name of Test Items Shock
XI AT Befor KB Af .
#p‘{, #aﬂndk;{& ﬁgé-l\—\j- clore 1&%@ er ﬁi#ﬂk *‘J%@E‘- -}t%
%e Sinple Sta\t.us R¥E | F%uE| BT FF#4d, /% | Mass Loss | Residual | 3%
Sample Mass oCvV Mass OoCcvV OCV Other
No. /g A4 /g Y 1% % Event
N
| e | 9%oare| 413 |ssoesr | 43 0. 00 100.00 | o
R e | 925546 412 lenssis| a1z 0.00 | 100.00 | o
003 | joerann o | 92827 4138 BiEwor2 | 4.13 0.00 | 100.00 | o
004 | joyernen® o losoze| 412 |93o132 | 412 0.00 | 100.00 | o
005 | sserc oo o | 92.0690 | 4.13 | 92.0693 [ 4.13 0. 00 100.00 | o
006 | poorernss e o | 93.Ja@INETIR™ | o3, TL0VEL s 0.00 | 100.00 | o
007 | poemaere da3azes| 412 |93.4260 | 412 0:00 | 100.00 | o
—
008 | psrems, olilos 8160 [ 442 | e2.8172 [ 4.12 0.00 | 100.00 | o
1 l"-'fEf'This space intentionally

S5 LR V-RA DMK R-ARE F-RK 0-RMF. LRA. LMK, RRE. fRX.
Nate: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
L\'o Disassembly,No Rupture & No Fire.
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A% ; HeRR B 4 # 51K 86 >\

No. Name of Test Items External short circuit
Haths HaRA TR EYE R
Sample No. Sample Status Mk Exterr;zzlc’remperature Other Event

001 1cvéczé%j\ ﬁ:}iged 96,8 e

e 1cvéC¥Efij\ ﬁﬁged ‘ 57.3 9

003 1010 Ful eharged 3.8 0

004 lCYécggﬁ?g;grged g 3 0

005 25c$gcggﬁ?§§ged - 9

006 zscigcgﬁﬁ;hﬁsged 5758 o

007 zscggczﬁﬁ?cﬁhgged 57.1 @

e zscigcggﬁf z}algged 57.1 9
BFZ This space intentionally left

blank

Fiz: DM R-EL F-RK 0-LMIk. LARK. AL,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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oA 6 BARA LA |
No. Name of Test Items Impact
Mok S RA HERBORHERE o
Sample No. Sample Status Max. Exterr‘l/ablCTcmperature bgiegiet
s 1cylcC Yscosf ngfm 127.0 o
S 1(rvlcc Yscoef Oc%::affi ty 132.2 o
o 101G 57 Capaeity 111.0 5
o \cit 5 Cagoey 124, 4 o
o zsczvscc Ysco‘: Og’fility 124.1 0
s 250tc S Copll 128.2 .
: P
i 250H 608 Capaci.ty 124.8 o
i
LA zsczfccysfosfogiaﬁctny 123.5 o
ik 25(:2\?0C Yscosf ngsfity 121.3 o
POEr | his spacs intentionally left

blank

%z D-fRAk F-AR2K O-Rfgh. RLAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% : RAFE LA | LA

No. Name of Test Items | Qyercharge
Hahs R FALRH
Sample No. Sample Status Other Event

019 1(‘Y(l‘(lYSﬁ\/!\zi:ﬁgod 9

020 ILYE(;{SIT\/’\Z\;::ged ’ 2

021 ICY(I,LIYLLlTIl\/‘\c;Eh;%god 0

022 ICY(liclY:Sﬁ;ﬁ;ﬁhzged o

023 ZﬁCigcgﬁﬁfﬁzged o

024 Zﬁcigcgﬁﬁ;ﬁgiged 9

025 ZSCigL:ﬁﬁj\ ﬁ;‘i‘ged o

026 25C3€C§3§$§13gcd 2
BUF A This space intentionally left blank

ik D-RAK P2 K O-RARR. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 3 #RR B 4L AR L) €
No. Name of Test Items Forced discharge
%5 MR HRE
Sample No. Sample Status Other Event
027 1cYe llgzllcl};??;i]i(c'ﬁ1rg(‘d 0
028 1CYC llslflcffi?cfarged o
029 1cYe g(lflﬁf‘?;lfjss(crlg;xgcd Y
030 1cYC llgzuvﬁ??i?cfarged o
031 1cYC llrcuylciﬁﬁ,ifarged 0
032 10YC lﬁﬁj‘acl?fi’ifarged Y
033 1CYC I}T(fyllcl?ﬁ?c?arged o
034 1cYC f\fl?%iﬂ;(c?arged 0
035 1CYC ﬁygz?cfarged O
036 1CYC 1l-'(ilchf_.\:rr,‘Vlt{i\;iﬁ:lcfk?arged O
037 25(.“Yc2 slglcl??i’i(c?arged o
038 25CYC25}ElJch1?%iﬁ;lcfarged o
039 25cvc25FCuY1C§§£(c?arged o
040 zscvc?sbﬁxyff?iﬁ:cfarged 0
041 - Slgxylcl?éiﬁifarged 0
042 Zsmstc;vlcl-;;'; ?ibgc[}?‘arged Y
043 25CYL?5I53(1C]{? Tiifclgar‘god 0
e —
044 SN takly g'i‘fclr?argod 0
045 25cvr?ﬁg}}c1%§ibzc?a rged 0
046 25CYCTEAR I o

25CYC Fully discharged

HiE: D-MAK F-RK 0-LMIK. TAK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.







